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Recommended drug classes for the short-term (=4 weeks) treatment
of insomnia when CBT-I is not effective or not available:

* Benzodiazepines
= Non-benzodiazepine receptor agonists

* Sedating antidepressants

Drug classes NOT recommended for the treatment of insomnia:

 Antihistamines
= Antipsychotics
» Melatonin

* Phytotherapy

Valerian

* Other complementary therapies













0.125 mg ghs Increase in
0.125-mg  0.75 mg/nigh
increments
q2-3d

100 mg ghs  Increase in 300-
100-mg 1800 mg/nigt

increments
q2-3d

25— Increase in  100-

50 mg ghs 25-50mg 600 mg/night
increments

q3-7d













- | REM Sleep Behavior Disorder
Clonazepam 0.25mgghs Increasein 0.25-
0.25-mg  0.75mg/nigh
increments
q7d
Melatonin 3 mg 3- 3-12 mg/nigl







